w"% pennsylvania
r ' DEPARTMENT OF ENVIRONMENTAL
PROTECTION

Application Type Renewal
Facility Type Municipal
Major / Minor Major

Northeast Regional Office
CLEAN WATER PROGRAM

NPDES PERMIT FACT SHEET
INDIVIDUAL SEWAGE

Application No. PA0026361
APS ID 570358
Authorization ID 1206630

Applicant and Facility Information

Applicant Name
Applicant Address

Applicant Contact
Applicant Phone
Client ID

Ch 94 Load Status

Connection Status

Date Application Received

Date Application Accepted

Purpose of Application

Lower Lackawanna Valley Sanitary

Authority

Facility Name

PO Box 2067 398 Cotton Road

Facility Address

Duryea, PA 18642-0067

John Mekilo

Facility Contact

(570) 655-1665

Facility Phone
[...]
and the hydraulic relationship between the CSS, wet weather, overflows and treatment capacity. Cost effective alternatives
for reducing or eliminating overflows are evaluated and a plan forward to eventually meet water quality standards is selected.
An implementation schedule is then developed to achieve that goal. The three LTCP options are demonstrative,
presumptive and total separation. The demonstrative approach shows that the current plan is adequate to meet the water
quality-based requirements of the CWA based on data, while the presumptive approach will implement a minimum level of
treatment that is presumed to meet the water quality-based requirements of the CWA.

PaDEP’s Annual CSO Status Report (Chapter 94 Report)
The Annual CSO Status Report is part of the permittee’s annual Chapter 94 Municipal Wasteload Management Report. In
this annual report, the permittee includes
The summary of the frequency, duration and volume of the CSO events from the past year,
The operational status of the CSO outfalls,
Identification of any known in-stream water quality impacts,
A summary of all actions taken to implement NMCs and the LTCP and effectiveness of those actions,
A progress report and evaluation of the NMC implementation,
Rain gauge data for each event and
Documentation of annual inspections and maintenance.

NogakrwdE

The permittee shall comply with a minimum of one of the following under design conditions:

1) A planned control program that has been demonstrated to be adequate to meet the water quality-based requirements of
the CWA (“demonstration approach”), or

2) A minimum level of treatment that is presumed to meet the water quality-based requirements of the CWA, unless data
indicate otherwise (“presumption approach”):

a. Eliminate or capture for treatment, or storage and subsequent treatment, at least 85% of the system-wide combined
sewage volume collected in the combined sewer system during precipitation events under design conditions; or
b. Discharge no more than an average of [4, 5, or 6] overflow events per year; or

3


https://www.epa.gov/npdes/npdes-cso-guidance-documents

NPDES Permit Fact Sheet NPDES Permit No. PA0026361
Lower Lackawanna Valley Sanitary Authority

Summary of Review

c. Eliminate or remove no less than the mass of the pollutants identified as causing water quality impairment, for the
volumes that would be eliminated or captured for treatment under the 85% capture by volume approach.

The WMS Report query “Water Management System Inspections” was run. On 09/02/2020 a Routine Inspection was done
with No Violations noted.

The WMS “Open Violations by Client Report" was run and there are No Open Violations.
The Existing Permit expired (Admin Extension) and the renewal was submitted in a timely manner on November 8, 2017.

Sludge use and disposal description and location(s): PA DEP Permitted Landfill

Public Participation

DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82. Upon publication in the Pennsylvania Bulletin,
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application. Any person may request
or petition for a public hearing with respect to the application. A public hearing may be held if DEP determines that there is
significant public interest in holding a hearing. If a hearing is held, notice of the hearing will be published in the Pennsylvania
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area
of the discharge.




NPDES Permit Fact Sheet NPDES Permit No. PA0026361
Lower Lackawanna Valley Sanitary Authority

Discharge, Receiving Waters and Water Supply Information

Outfall No. 001 Design Flow (MGD) 6
Latitude 41° 20' 54.62" Longitude -75° 46' 49.73"
Quad Name Quad Code

Wastewater Description:  Sewage Effluent

Receiving Waters  Lackawanna River (CWF, MF) Stream Code 28374

NHD Com ID 65631645 RMI 0.98

Drainage Area 348 Yield (cfs/mi?) .094 --> (0.1 default)
Q7-10 Flow (cfs) 34.8 Qr-10 Basis DFlow gage 01536000
Elevation (ft) 539 Slope (ft/ft) .0041

Watershed No. 5-A Chapter 93 Class. CWF, MF

Existing Use Existing Use Qualifier

Exceptions to Use na Exceptions to Criteria

Assessment Status Attaining Use(s) : Aguatic Life

Cause(s) of Impairment Metals, pH , Siltation, Flow Alterations

Source(s) of Impairment Abandoned Mine Drainage

TMDL Status Final; March 9, 2005 Name Lackawanna River Watershed
Nearest Downstream Public Water Supply Intake Danville Water Supply

PWS Waters Susquehanna Flow at Intake (cfs)

PWS RMI 122.947 Distance from Outfall (mi) >61

Outfall 001 : 41 2055 -75 46 50 Lackawanna River CWF Aquatic Life Impaired by Abandoned Mine Drainage - Metals ,
pH, Siltation, Flow Alterations

USGS STATION.--01536000 LACKAWANNA RIVER AT OLD FORGE, PA

LOCATION.--Lat 41°21'33", long 75°44'41", Lackawanna County, Hydrologic Unit 02050107, on right bank 100 ft
downstream from bridge on SR 3017, 150 ft upstream from Delaware, Lackawanna, and Western Railroad bridge in Old
Forge, and 0.5 mi upstream from St. Johns Creek.

DRAINAGE AREA.--332 square miles.

i@ DFLOW Results — O X
File Edit View Help
All available data from Apr 1, 1994 through Mar 31, 2019 are included in analysis.
Climatic year defined as Apr 1 - Mar 31

Gage Period | Days in+ | Zero/Mis+|  1B3 | Percentile|Excur pers] 7Q10 |
01536000 - Lackawanna River at Old Forge, PA 1933/04/01 - 2018/04/01 9,131 00 259 0.12% 096 209

< >

Doubleclick on biological flow value for excursion analysis

LFY = Q7-10 LowFlowyYield (cfs/mi2)= 0.094 - -> (0.1 Default)

Drainage areas were delineated using USGS’s StreamStats

Outfall Point 0.98 Drainage Area (square miles)= 348 (Elev 539") at GPS 41.3486 -75.7806
Point 0.00 Drainage Area (square miles)= 9899 (Elevation 521")

Slope ft/ft 0.004 Stream Code 28374



NPDES Permit Fact Sheet
Lower Lackawanna Valley Sanitary Authority

NPDES Permit No. PA0026361

Other Comments:

Lackawanna River Watershed
The Lackawanna River Watershed is affected by pollution from AMD. This pollution has caused high levels of metals and
low pH in the mainstem and in several tributaries such as Aylesworth Creek, Grassy Island Creek, Powderly Creek, and
Wilson Creek. There are numerous mine seeps, boreholes and outfalls throughout the watershed. Mine drainage is
entering the Lackawanna River either directly or via its tributaries. Abandoned mine lands (AMLS) also contribute to the
degradation of the watershed. The coal industry, through Pa. DEP-promoted remining efforts, can help to eliminate some
sources of AMD and conduct some of the remediation through the permitting, mining, and reclamation of abandoned and
disturbed mine lands. Special consideration should be given to potential remining projects within these areas as the
environmental benefit versus cost ratio is generally very high.

Two primary programs that provide reasonable assurance for maintenance and improvements of water quality in the
watershed are in effect. The Pa. DEP’s efforts to reclaim AMLs, coupled with its duties and responsibilities for issuing
mining NPDES permits, will be the focal points in water quality improvement. Since the AMD TMDLs did not consider
sewage dischargers, there are no WLAs to apply. Quarterly AMD monitoring will continue to support the TMDL. In
addition, Aluminum has modelled required limits ( see the water quality modeling section).

In general, DEP establishes limits in the draft permit where the effluent concentration exceeds 50% of the WQBEL. For
non-conservative pollutants establish monitoring requirements where the effluent concentration determined is between
25% - 50% of the WQBEL. For conservative pollutants, establish monitoring requirements where the effluent
concentration determined is between 10% - 50% of the WQBEL.

The applicant is implementing an approved pretreatment program administered by EPA.

Treatment Facility Summary
Treatment Facility Name: Lower Lackawanna Valley Sanitary Authority
WQM Permit No. Issuance Date
4010404 10/25/2010
4010403 05/13/2010
Degree of Avg Annual
Waste Type Treatment Process Type Disinfection Flow (MGD)
Secondary With
Ammonia And
Sewage Phosphorus Activated Sludge Chlorine 6
Hydraulic Capacity Organic Capacity Biosolids
(MGD) (Ibs/day) Load Status Biosolids Treatment Use/Disposal
8.5 25490 Not Overloaded Belt Filtration Landfill

The existing WWTP is an integrated fixed film system - activated sludge and provides for biological reduction of total
nitrogen and phosphorous with aluminum sulfate addition. The process consists of flow entering 4 incline screw pumps
and rising to flow through 2 mechanical screens and 2 grit chambers, and then to 6 process aeration tanks with bio

nutrient removal grids, flow then proceeds to 6 settling tanks and 2 chlorine contact disinfection tanks. Solids are sent to a
dissolved air flotation thickener and 4 sludge holding tanks and belt filter press for processing. The Sludge is thickened in
the dissolved air flotation thickener, and dewatered in the belt filter press, sludge cake has lime added for disinfection and
pathogen reduction prior to disposal in a landfill.

WQM Permit # 4010404 was issued 10/25/10 to upgrade the existing facility to reduce nutrient loadings of Total Nitrogen
and Total Phosphorus. The upgrade increases the design organic capacity of the plant to 25,490 pounds BOD5 per day
(maximum daily). The hydraulic design capacity is 6.0 MGD Annual Average Flow and 8.5 MGD Maximum Monthly
Average Flow. Peak hourly design flow is 19.5 MGD.



NPDES Permit Fact Sheet NPDES Permit No. PA0026361
Lower Lackawanna Valley Sanitary Authority

| Development of Effluent Limitations

Outfall No. 001 Design Flow (MGD) 6

Latitude 41° 20' 55.00" Longitude -75° 46' 50.00"

Wastewater Description: Sewage Effluent

The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most
stringent limitations amongst technology, water quality and BPJ. Instantaneous Maximum (IMAX) limits are determined
using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants). Sample frequencies and types are derived from
the “NPDES Permit Writer's Manual” (362-0400-001), Chesapeake Bay agreement, and/or BPJ.

Technology-Based Limitations

The following technology-based limitations apply, subject to water quality analysis and BPJ where applicable:

. Average Average .

Parameter Minimum Monthly Weekly IMAX Basis
Flow (MGD) XXX Report Repg;lyl\/lax XXX | §§ 92a.27, 92a.61
CBOD5 (mg/L) XXX 25 40 50 § 92a.47
TSS (mg/L) XXX 30 45 60 § 92a.47
TRC (mg/L) XXX 0.5 XXX 1.6 88 92a.47-48
NH3-N (mg/L) XXX 25 XXX 50 BPJ
D.O. (mg/L) 4 XXX XXX XXX | BPJ
pH (SU) 6 XXX XXX 9 §92a.47,895.2
Total N (mg/L) XXX Report XXX XXX § 92a.61
Total P (mg/L) XXX Report XXX XXX § 92a.61
Fecal Coliform (No./100 mi) XXX 200 GeoMean | XXX 1,000 | §92a.47
(May-Sept)
Fecal Coliform (No./100 ml) 2,000 Geo
(Oct-April) XXX Mean XXX 10,000 | §92a.47
E. Coli (No./100 ml)* XXX XXX XXX Report | § 92a.61

Comments: Chesapeake Bay Requirements

The limitations and monitoring requirements specified below are to comply with Pennsylvania’s Chesapeake Bay Tributary
Strategy.

Monitoring
Effluent Limitations Requirements
Parameter Mass Units (Ibs/day) Concentrations (mg/L) Minimum _
Measureme | Required
Monthly nt Sample
Monthly Annual Minimum Average Maximum Frequency Type
24-Hr
Ammonia---N Report Report Report 2/week Composite
24-Hr
Kjeldahl---N Report Report 2/week Composite
24-Hr
Nitrate-Nitrite as N Report Report 2/week Composite
Total Nitrogen Report Report Report 1/month Calculation
24-Hr
Total Phosphorus Report Report Report 2/week Composite




NPDES Permit Fact Sheet NPDES Permit No. PA0026361
Lower Lackawanna Valley Sanitary Authority

Monitoring
Effluent Limitations Requirements
Parameter Mass Units (Ibs/day) Concentrations (mg/L) Minimum '

Measureme | Required

Monthly nt Sample

Monthly Annual Minimum Average Maximum Frequency Type

Net Total Nitrogen Report 109,588* 1/month Calculation
Net Total Phosphorus Report 14,612* 1/month Calculation

*Table 9-1. Chesapeake Bay TMDL total nitrogen (TN) annual allocations (pounds per year) by Chesapeake Bay segment
to attain Chesapeake Bay WQS Nitrogen Delivery Ratio :0.733 ; Phosphorus Delivery Ratio : 0.436

Water Quality-Based Limitations

A “Reasonable Potential Analysis” determined the following parameters were candidates for limitations:

-5 Analysis Results WQM 7.0 - O

Hydrodynamics  NH3-N Allocations D.0. Allocations D.0. Simulation  Effluent Limitations

Permit Number Disc Flow

Rl Discharge Name [mad)
[ 0.98]Lower Lack || PA0026361 | 6.0000]
Effluent Limit Effluent Limit Effluent Limit
Parameter 30Day Average  Maximum Minimum
(mg/L) (mgiL) (mgiL)

CBODS 25

NH3-N 11.25 22.5

Dissolved Oxygen 3
Record: M 10of1 b Search

Reference

Source AFC Calculations Reference CFC Calculations

TRC 1.3.2.iii WLA afc = 1.215 1.3 .20 WLA cfc =1.177
PENTOXSD TRGC 5.1a LTAMULT afc = 0.373 5.1¢c LTAMULT cfc = 0.581
PENTOXSDTRG 5.1b LTA_afc= 0.453 5.1d LTA cfc = 0.684

Source Effluent Limit Calculations

PENTOXSD TRC 5.1fF AML MULT = 1.720

PENTOXSD TRC 5.1g AVG MON LIMIT (mg/l) = 0.500 BAT/BPJ
INST MAX LIMIT (mg/l) = 1.170




NPDES Permit Fact Sheet NPDES Permit No. PA0026361
Lower Lackawanna Valley Sanitary Authority

The following Toxics limitations were determined through water quality modeling (output files attached):

The Toxics Management Spreadsheet (TMS) modeling recommended effluent limitations or monitoring requirements for
several pollutants. Limitations will come into effect three years after the permit effective date. Those parameters are
identified below, and the permittee may choose to re-sample for them during the draft permit review period at the

Department’s target QLs (or sufficiently sensitive QLs) found in the current application instructions document.

TMS Limits for : Total Aluminum, Total Cadmium , Hexavalent Chromium, Total Copper, Free Cyanide, Total Silver,
Acrolein, and Acrylamide

TMS Monitor and Report for : Total Antimony , Dissolved Iron, and Total Zinc

"% pennsylvania Toics Management Spreadsheet
E DEPARTMENT OF ENVIRONMENTAL Version 13, March 2021
PROTECTION
Model Results Lower Lack 2021, NPDES Permit No. PA0026361, Outfall 001
- Results RETURN TO INPUTS SAVE AS PDF PRINT (Al 0 Inputs ' Results 7 Limits
Mass Limits Concentration Limits
Pollutants (m@é";y; (‘brgfg'a‘y) AML MDL IMAX Units GVC\’;’SE"E"EQ V\ég':i'?‘ Comments
Total Aluminum 52.6 82.0 1,051 1,640 2,627 ug/L 1,051 AFC Discharge Conc = 50% WQBEL (RP)
Total Antimony Report Report Report Report Report pg/L 26.6 THH Discharge Conc > 10% WQBEL (no RP)
Total Cadmium 0.064 0.1 1.29 2.01 3.21 ug/L 1.29 CFC Discharge Conc = 50% WQBEL (RP)
Hexavalent Chromium 1.14 1.78 22.8 35.6 57.1 pa/L 228 AFC Discharge Conc = 50% WQBEL (RP)
Total Copper 098 1.53 19.6 30.6 490 pg/L 19.6 AFC Discharge Cone = 50% WQBEL (RP)
Free Cyanide 0.95 1.48 19.0 29.6 47.5 ug/L 19.0 THH Discharge Conc = 50% WQBEL (RP)
Dissolved Iron Report Report Report Report Report pg/L 1,425 THH Discharge Conc > 10% WQBEL (no RP)
Total Silver 0.27 0.41 5.3 8.27 13.3 ug/L 53 AFC Discharge Conc = 50% WQBEL (RP)
Total Zinc Report Report Report Report Report pg/L 168 AFC Discharge Conc > 10% WQBEL (no RP)
Acrolein 0.21 0.33 4.2 6.56 10.5 ug/L 42 AFC Discharge Conc = 50% WQBEL (RP)
Acrylamide 0.066 0.1 1.32 2.05 3.29 pa/L 1.32 CRL Discharge Conc = 50% WQBEL (RP)

TMS PA0026361
2021.pdf

To remain consistent with 40 CFR 122.47, milestones are added to Part C requiring the permittee to develop a
schedule/plan for meeting the final WQBELSs for all new water-quality based effluent limitations in the permit.

The Part C condition regarding Toxics Reduction Evaluations (TRES) is added to the permit and applies to each of the

toxic pollutants above where new limitations and monitoring requirements are to be established. The permittee will have